
For technical assistance please call 1(800)284-3433
ATI Performance Products, Inc. • 6747 Whitestone Road • Baltimore, MD 21207 • 1(800)284-3433 • www.atiracing.com

1 x Adapter Plate 915145

1 x Crank Adapter 915606

1 x Flexplate 915664

1 x Hardware Kit 950145

1 x Instructions 915245I

1 x Decal - Race to win 919204

Packing List

PACKED BY ______________________________________________________________

953050 Washer 3/8 AN Flat (x3)
952000 Nut - 3/8 24 Hex (x3)
951391 Stud - 3/8 16 x 3/8 - 24 x 2-1/2 (x1)
951330 Bolt - 3/8 16 x 1-1/4 (x2)
951041 Bolt - 3/8 16 x 1-3/4 (x1)
915858 Clamp - 6.1L Chrysler Adapter (x3)
951367 Bolt 10MM x 1.50 x 30MM (x1)
951446 Bolt 5/16 - 18 x 1-1/4 (x1)

951366 Bolt - 10MM x 1.00 x 30MM (x8)
951420 Bolt - 3/8 - 16 x 1-1/4 (x4)
951230 Bolt - 7/16 - 14 x 1 - H (x3)
954120 Spacer .500”  (x3)
951390 Stud - 3/8 x 1-3/4 (x2)
958000 Dowel Pin - 3/8 x 5/8 (x2)
958021 Dowel Pin - 3/8 x 1 (x3)

Hardware Kit Components

Clamp  (915858),  Bolt  (951330), 
Dowel Pin (958021) in ONE of 
these 3 holes depending on 
your application

Clamp  (915858),  Bolt  (951330), 
Dowel Pin (958021) in ONE of 
these 3 holes depending on 
your application

Stud (951390) 
Nut (952000) 
Washer (953050) 

Dowel Pin 
(958000) 

Clamp (915858) 
Bolt (951041) 
Dowel Pin (958021) 

Bolt (951230) 
from engine 
side, through 
block into plate

Bolt (951367) from 
transmission side, 
through plate 
into starter

Stud (951390) 
Nut (952000) 
Washer (953050) 

Dowel Pin 
(958000) 

Stud (951391) 
Nut (952000) 
Washer (953050) 

Bolt (951446) 
from engine side, 
through starter 
into plate

Bolt (951230) from 
engine side, through 
block into plate

Factory 
HEMI Dowel

Factory 
HEMI Dowel

Bolt (951420) Bolt (951420)

11/2012

Instruction Sheet

5.7L / 6.1L HEMI ADAPTER KIT
Part Number: 915245


